Otitis Media Management Algorithm


Diagnosis of Acute Otitis Media


Risk Factors

Fluid in the middle ear, in association with:

Age ( 2 years

Signs and symptoms of acute illness


Antibiotic therapy within last 90 d

 specific (otalgia) or nonspecific (fever)

Day care attendance

Use of pneumatic otoscopy

NOTE: Providers may consider waiting for >72 hrs of Sx’s before starting antibitoics

LOW RISK GROUP




HIGH RISK GROUP

Greater than 2 years old



Any of the risk factors

No day care attendance



as described above

No recent antibiotics






(
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FIRST LINE





FIRST LINE

Amoxicillin, 45 mg/kg/d divided TID

High-dose amoxicillin








80 – 90 mg/kg/day divided BID

Treat for 5-7 days




Treat for 10 days

(
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If no improvement after 3 days …

Two options for treatment arms:
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SECOND LINE




SECOND LINE

Amoxicillin/clavulanate ES



Cefdinir, 14 mg/kg QD OR

80 – 90 mg/kg/d divided BID for 10 days

Treat for 10 days


(






(
THIRD LINE





THIRD LINE

Cephalosporin options described above

Amoxicillin-clavulanate as above

(
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FOURTH LINE

Clindamycin + TMP/SMX for 10 days

Ceftriaxone IM (50 mg/kg/d x 3)

ANTIBIOTIC CHOICES FOR THE PENICILLIN ALLERGIC CHILD

FIRST LINE

Azithromycin


10 mg/kg PO day 1, then

5 mg/kg QD for 4 days

Cefdinir QD, cefpodoxime BID for 10 d

SECOND LINE

Clindamycin + TMP/SMX for 10 days

Ceftriaxone IM x 3 days

THIRD LINE

Referral to peds or ENT


CLINICAL INDICATIONS FOR REFERRAL TO ENT

· Acute otitis media (AOM) that has failed the above regimen

· Mastoiditis

· Otitis media with effusion (OME) > 3 months duration

· Chronic retraction of tympanic membrane

· Hearing loss of > 30 dB in pt with OME

· Recurrent episodes of acute otitis media:

· > 4 episodes in 6 months

· > 5 episodes in 12 months

· Associated with speech delay
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